IOWA STATE UNIVERSITY

Digital Repository

Iowa State University Capstones, Theses and

Retrospective Theses and Dissertations . .
Dissertations

1994

Fundamental studies of anaerobic biosorption in
wastewater treatment

Rumana Riffat
Towa State University

Follow this and additional works at: https://lib.dr.iastate.edu/rtd

b Part of the Civil Engineering Commons, and the Environmental Sciences Commons

Recommended Citation

Riffat, Rumana, "Fundamental studies of anaerobic biosorption in wastewater treatment " (1994). Retrospective Theses and
Dissertations. 10503.
https://lib.dr.iastate.edu/rtd/10503

This Dissertation is brought to you for free and open access by the Iowa State University Capstones, Theses and Dissertations at lowa State University
[...]
Adsorbed molecules do not move around on the surface.

The Langmuir equation is given by:

Qe = QobCe (14)
1+ bCe

where, Qe = Equilibrium surface concentration, mass adsorbate/mass adsorbent

Ce = Equilibrium concentration of adsorbate in soluticn, mass/volume



41

Qo = Temperature independent constant

b = Temperature dependent constant

Equation (14) can be linearized as:

L =1 4+ _1 (15)
Qe Qo QobCe

The values of Qo and b can be determined from a plot of 1/Qe versus 1/Ce.

Freundlich Isotherm: Freundlich (1926) developed an empirical equation to describe

the adsorpiion process. His development was based on the foiiowing assumptions:

1. No association or dissociation of molecules after they are adsorbed on the surface.
2. Adsorbent has a heterogeneous surface composed of different classes of adsorption sites,

with adsorption in each class of site following the Langmuir isotherm.

The Freundlich isotherm is given by:

Qe = K(Ce)ln (16)
where, Qe and Ce are as defined previously
K = Constant related to capacity of adsorbent for the adsorbate

I/n = Constant related to strength of adsorption

The Freundlich equation can be linearized as:
log (Qe) = log (K) + lUnlog (Ce) a7

A plot of log (Qe) versus log (Ce) should yield a straight line for adsorption data which
follow the Freundiich theory. The constants K and 1/n can be determined from the intercept

and slope of the straight line. Small values of 1/n indicate strong adsorption bonds. As 1/n



42

becomes very small, the capacity tends to be independent of Ce and the isotherm plot
approaches the horizontal; the value of Qe is essentially constant and the isotherm is called
irreversible. A large value of 1/n indicates weak adsorption bonds, and Qe changes
markedly with small changes in Ce. For fixed values of Ce and 1/n, the larger the value of
K, the larger is the capacity Qe.

However, the Freundlich equation is unsatisfactory for high coverages. As Ce
increases, Qe will increase only uniil the adsorbent approaches saturation. At saturation Qe
becomes a constant and the Freundlich equation no longer applies. In general, a large
number of experimental results in the field of van der Waal's adsorption can be expressed by
the Freundlich equation in the middle concentration range.

In biosorption studies for wastewater treatment, the following form of the Freundlich

equation is used:

Qe = Co-Ce = K(Ce)l/n (18)
M
where, Qe = Equilibrium uptake of substrate on biomass, mass substrate/mass biomass
Co = Initial concentration of adsorbate in solution, mass/volume as COD, TOC or
BOD
Ce = Equilibrium concentration of adsorbate in solution, mass/volume
M = Amount of biomass, mass/volume as TSS or VSS

K, 1/n = Freundlich parameters.

Another isctherm model commonly used is the BET model developed by Brunauer,
Emmett and Teller (1938). In general, the Langmuir and BET equations do not apply as well
as the Freundlich equation to mixed solutes or dilute solutions. This is probably due to the

heterogeneous nature of the adsorbent surface, interaction beiween adsorbed molecules and



43

other factors that were not considered in the Langmuir and BET models. For these reasons,

the Freundlich equation is widely applied to wastewater treatment studies.

3.5. Biosorption Process

3.5.1. Introduction

Biosorption may be defined as the removal of metal or metalloid species, compounds
and particulates from solution by biclogical material (Gadd, 1990). This is a general
description which takes no account of the mechanistic details involved in the process. Figure
3.6 illustrates a flow diagram for this process (Gadd, 1990).

According to Tsezos and Bell (1989), the uptake or accumulation of chemicals and
particulates by microbial biomass is termed Biosorption. The mechanism responsible for this

accumulation is complex and involves adsorption and/or absorption into various components

of the microbial cell.
3.5.2. Biosorption for treatment of wastewater

The biosorption process has been applied for the treatment of wastewater in two ways:
(@) aerobic biosorption
(b) anaerobic biosorption.

Both of these processes will be discussed in some detail.

(a) Aerobic biosorption

In 1951, Ullrich and Smith developed the aerobic biosorption process as an accelerated or

high-rate process. It consisted of the following steps:



Prellmlnary treatmergt Regeneration Non-destructive
e.g. dilution, concentration, of biomass [ recovery,
pH agljyst{nent, or product e.g. desorption
precipitation —
Metal or Biomass (or Loaded Metal or
2¥2 = excreted and aca ragionuciiae
radionuclide | 30 5" | biomass recovery and/or
solution products) containment
Recirculation Safe discharge of Destructive treatment
decontaminated e.g. incineration
effluent

Figure 3.6. Flow diagram of the biosorption process (Gadd, 1990)



45

¢Y) Activated sludge was first brought in contact with raw sewage and briefly mixed,
either mechanically or with air. The activated sludge adsorbed and absorbed a very
high percentage of suspended solids and dissolved pollutants.

(20  The mixed liquor was then delivered to a clarifier and allowed to settle. The clear
effluent, low in BOD and suspended solids, was the plant effluent.

(3)  The sludge from the clarifier was conducted to an aeration tank, digested aerobically

and recycled to the mixing chamber.

The flow diagram for the process is illustrated in Figure 3.7. Data collected from a 15
gpm pilot plant showed BCD and suspended solids reduction in the S0 to 95% range, with
an initial mixing of 15 to 30 minutes. Table 3.6 describes the data obtained from the pilot
plant at Austin, Texas (Ullrich and Smith, 1951). The process demonstrated a remarkable
ability to adjust itself to both high and low flows. The main advantages of the process were
the elimination of the primary clarifier, and the requirement of less aeration tank capacity.
This process was used successfully in the enlarged and remodeled wastewater treatment
plant at Austin, Texas (Ullrich and Smith, 1957; Sawyer, 1960). The remodeled plant gave
good BOD and suspended solids removal under widely varying conditions of loading and

operation. The problem of sludge bulking was also eliminated.

(b) Anaerobic biosorption

E. N. Mortenson obtained a patent for an anaerobic biosorption process for treating raw
wastes in 1953. In the process, anaerobic stludge was mixed with raw waste prior to
settling, in order to preduce a more concentrated sludge suitable for anaerobic digestion and
a supernatant liquid substantially free of suspended solids and low in soluble organic matter.

Figure 3.8 illustrates a flow diagram of Mortenson’s process. The steps involved are:



A Excess sludge

to waste
AERODIGESTER Excess sludge
to waste
<] < >
(Sludge Aeration Tank) ﬁ\
Activated retumn
sludge
Y BIOSORPTION > .
Raw Mixed liquor Final
sewage effluent

Figure 3.7. Flow diagram of biosorption pilot plant (Ullrich and Smith, 1951)



47

Table 3.6. Pilot plant datal on aerobic biosorption process at Austin, Texas

(Ullrich and Smith, 1951)

BOD (ppm) Suspended Solids (ppm)
Initial Final % Reduced Initial Final % Reduced
200 16.8 91.6 219 9.6 - 95.6
220 9.6 95.6 190 5.5 97.1
240 19.2 92.0 241 34.0 85.9
260 16.8 93.5 231 5.6 97.6
300 10.8 96.4 228 11.2 95.1
320 204 93.6 229 9.0 96.1

1 Retention periods for 15 gpm raw sewage and 15 gpm return sludge rate were: Biosorption
tank 14.3 min.; Clarifier 65 min; Aerodigester 96 min.



48

(1) Active anaerobic sludge was mixed with raw waste in a flocculation tank, fora
period ranging from one-half hour to six hours. Lime was added for pH adjustment.

2 After flocculation, the material was passed through a degasification tower, to reduce
odor problems.

3) Then the mixture was allowed to settle in a settling tank. The clear supernatant was
withdrawn from the top. The settled sludge was delivered to a digester.

4 About 10 to 15% of the digested sludge was recycled to the flocculation tank, and the

remainder was delivered to drying beds.

The main advantage of Mortenson's process was that the flocculation tank or adsorption
unit did not have to be heated. This process was suitable for the treatment of relatively cool
wastes with low concentrations of suspended solids.

Schroepfer and Ziemke (1959) applied this process to the treatment of synthetic milk
waste and obtained about 80% BOD removals, for a sludge age of 5 days. They found that
the initial uptake or sorption of organic matter by anaerobic biomass was quite rapid and
reached equilibrium in less than one-half hour of reaction time. They called it zhe rapid
GASCTpiion-siudge regeneraiion process.

In their studies on the Anaerobic Sequencing Batch Reactor (ASBR), Sung and Dague
(1992) observed that the soluble chemical oxygen demand (COD) was reduced at a very high
rate during the first 15 minutes, after the reactor had been fed with a synthetic milk substrate.
Bioconversion of substrate was also measured in terms of methane production with a Gas
Chromatograph. Figure 3.9 iliustrates their results, where methane-COD values were
calculated on the basis that 0.35 liters of methane (at STP) were produced for each gram of
COD removed. According to Figure 3.9, the removal of COD in the form of methane lagged
behind the actual COD removals measured. The authors proposed that this lag may be due to

biosorption of substrate, followed by later conversion to methane.



49

 LIME
RAW
WASTE
BIOSORPTION
— > PANK ______»| DEGASIFIER
RECYCLED
SLUDGE
SETTLED
SETTLING
TANK
EXCESS SLUDGE PLANT
TO DRYING BEDS EFFLUENT

e =

rigure 3.8.

iow diagram of anaerobic biosorption process (Mortenson, 1953)



1600

= i i
Y LOADING CONDITIONS
\ MLVSS = 12,700 Mg/L
1200 ‘ a\
CHEMICAL -\ COD = 6 G/L/Day
OXYGEN \ . HRT = 24 Hrs
DEMAND 800 ’\!\ T =
REMAINING B METHANE COD
mg/L N
. |
400 SOLUBLE COD -
T ‘ \-\-§=
0 % fU—‘J"D"‘l"'““L'D 7
0 1 2 4 5 6
TIME, Hrs

Figure 3.9. COD removais in the Anaerobic Sequencing Batch Reactor (Sung and Dague,
1992)



S1

3.5.3. Removal of hazardous organics

A large amount of research has been done to study the significance of biosorption for
the removal of hazardous organic pollutants, namely pesticides and chlorinated hydrocarbons
from wastewater. Organic molecules that are not biodegradable, can still be removed from
wastewater by microbial biomass via the process of biosorption. Because of the reversibility
of biosorption, it is also possible for organic molecules accumulated by the biological solids
during a period of time to be desorbed, under appropriate conditions at a later time (Tsezos
and Bell, 1588). Biosorption of organics can be accomplished by both live and dead
biomass (Tsezos and Bell, 1989; Bell and Tsezos, 1983; Bell and Tsezos, 1687; Tsezos and
Seto, 1986). Most of the research work has been done on aerobic biosorption.

Bell and Tsezos (1987) conducted adsorption of organic chemicals, namely lindane,
diazinon, malathion, pentachlorophenol and PCB, onto two types of inactive microbial

biomass. One biomass type was Rhizopus arrhizus, a fungus grown in the laboratory, and

the other biomass was activated sludge obtained from a municipal wastewater treatment
plant. Adsorption experiments were conducted by agitating chemical solutions of various
concentrations with different quantities of biomass in 250 ml screw top flasks, in a constant
temperature room. After a specific period of agitation, the solutions were separated from
the biomass by membrane filtration. The Freundlich equation similar to equation 18 (section
3.2) was used to fit the equilibrium data. Figures 3.10 and 3.11 illustrate the adsorption
isotherms at 20° C, obtained from the research. The researchers concluded that adsorption
by microbial biomass was an important process in the removal of hazardous organic
pollutants in biological treatment systems. For compounds that were not readily degraded,
the dominant removal mechanism was physical adsorption. The equilibrium adsorptive
uptake appeared to be independent of initial concentration and adsorbent concentration.

Further studies were conducted by Bell and Tsezos (1988) to quantify the selectivity of



52

10

T™TT7 7T

10

TV
s 3 aannl

10

2 st

=
o
IS

RIRALAAAL |

Solid Phase Concentration (pg/g)

sl

] ISP PPN ISP ST
s 10t 1t 10° 10
Liquid Phase Concentration (ug/L)

Figure 3.10. Adsorption isotherm of lindane on activated sludge (Bell and Tsezos, 1987)

10°

™7 T

10

TV Y TTTOT

10

Ty

10¢

Solid Phase Concentration (pg/g)

Ty

P /0P PPN BT RPN R
19.0-‘ 10° 1o 1ct 10 10'
Liquid Phase Concentration(pg/L)

Figure 3.11. Adsorption isotherm of pentachlorophenc! on R. arrhizus (Bell and Tsezos,

(1987)



53

biosorption through the use of bioconcentration factors. They selected four hazardous
organic compounds (lindane, pentachlorophenol, diazinon and malathion), and determined
their biosorption isotherms on activated sludge and a fungus (R. arrhizus), from multisolute
solutions. Their results demonstrated that competition effects were minimal for the
compounds adsorbed and within the range of pollutant concentrations found in wastewater
treatment plants. '

A comparative study of biosorption and desorption of hazardous organic pollutants by
live and dead biomass was conducted by Tsezos and Bell (1989). They concluded that for
molecules which were not readily biodegradable, the overall uptake by live biomass appeared
to be less than that by dead biomass. For more readily degradable molecules or for strongly
adsorbing molecules, the reverse appeared to be true. But the researchers recommended
further research before drawing any definite conclusions.

Strong correlations exist between adsorption and some chemical parameters. An

inverse relation between solubility in water and adsorption onto biomass exists for a range of

organic pollutants (Amy et al., 1988). The octanol/water partition coefficient (Kayw) is also
an indicator of chemical biosorption potential. The higher the partition coefficien

| et LA

adsorbable the compound. The process is enhanced by the hydrophobicity of the
compound. Ky is defined by the following equation:

Kow = Co/Cyw (19

where, Kow = Octanol/water partition coefficient

Co = Equilibrium concentration of compound in octanol layer

Cw = Equilibrium concentration of compound in water layer

Dobbs et al. (1989) performed investi gaﬁons to correlate the sorption of toxic organic

compounds on primary, mixed-liquor and anaerobically digested solids from municipal



54

wastewater treatment plants, with octanol/water partition coefficients. They found that the
correlations were the same for all three types of wastewater solids, if the partition
coefficients were calculated on the basis of organic content of the solids, as measured by
weight loss on ignition at 550° to 600° C. The correlations provided a basis for estimating
the removal of toxic and hazardous organic compounds from wastewater by the sorption
process.

Tsezos and Seto (1986) determined the adsorption isotherms of halogenated aliphatic
hydrocarbons (1,1,2-trichloroethane or TCE and 1,1,2,2-tetrachloroethane or TTCE) by
various types of inactive microbial biomass. They found that the least water soluble
component showed the greatest tendency to be accumulated by the biomass. The biomass
exhibited a higher biosorptive uptake capacity for TTCE, which had a lower water solubility,
higher octanol/water partition coefficient and a reduced volatility as compared to TCE. The
sorption of eight different organic compounds by a green algae, Selenastrum capricormnutum,
was studied in detail by Casserly et al. (1983), using gas-liquid chromatography. A iot of

similar studies can be found in the literature.

3.5.4. Removal of heavy metals and radionuclides by biosorption

Different types of bacteria, algae and fungi are efficient metal biosorbents. This
metabolism-independent binding or adsorption of metal and radionuclide species by cell
walls, extracellular polysaccharides, pigments or other materials can occur in living or dead